ltem Part No.

O©CoOoONOOTGA~,WN =

A-11137
4406-01119-00
A-8050
4700-00073-00
12-6227
10-128
01-8-508-S
4006-01017-06
AE-24-900-02
B-7572-1
4004-01003-10
5070-06258-00
A-7438-1
5647-12001-00

Ramp Lifting Mechanism

p/n B-11304
Description Iltem Part No.
Lift Crank Assembly 15 4004-01003-05
Nut, 6-32 ESN 16
Plunger Assembly 17 4008-01021-07
Washer, .281 id. x .500 0.d. 18 4701-00003-00
Retaining Clip 19 4700-00089-00
Spring 20 B-11302
Coil Retaining Bracket 21 A-6892
Mach. Screw, 6-32 x 3/8 22 SM-26-600-DC
Coil Assembly 23 A-11139
Bracket & Stop Assembly a) A-8936
Mach. Screw, 4-40 x 5/8 b) 01-8390
Diode, 1N4001 ¢) 4006-01003-03
Terminal Strip 24 10-363
Microswitch 25 12-6227

PIN-BOT 46

Description

Mach. Screw, 4-40

Not Used

Mach. Screw, 8-32 x 7/16
Lockwasher, #8 Split

Washer, .172i.d. x 7/16 o.d.

Lift Mech Bracket Assembly
Frame and Eyelet

Coil Assembly

Armature Assembly
Armature Subassembly

L Crank Lock

Mach. Screw , 6-32 x 3/16
Extension Spring

Retaining Clip



